


INDEX  

  

ANNEXURE NO.   DESCRIPTION 
    

ANNEXURE-I    :  SOLAR UNIT 
 

 ANNEXURE-II    : 
 

 CER STATUS REPORT 

ANNEXURE – III    :  SUBMISSION OF EC TO PMC 

ANNEXURE – IV  
      

 :  COPY OF ADVERTISEMENT 

ANNEXURE – V    :  EXISTING CTO COPY 

ANNEXURE – VI    :  LETTER TO MIDC FOR DEVELOPMENT OF GREEN 
BELT 
 

ANNEXURE – VII  :  COPY PA5 CTE 

ANNEXURE - VIII     :  WATER AUDIT REPORT  

ANNEXURE - IX    :  GREEN BELT DEVELOPMENT 

ANNEXURE - X    :  ELIMINATION OF SINGLE USE PLASTICS 

ANNEXURE – XI     :  SKILL DEVELOPMENT PROGRAM FOR   
VILLAGERS 
 

ANNEXURE – XII     :  OCEMS DASHBOARD 
 

  



ANNEXURE-I 











Project Progress Report 
5th March 2023 to 30th April 2023
[...]
May-21 18797 17596 20433 20366 2041 10583 13574 1003 

Jun-21 18714 23658 21998 16088 3057 12536 13091 732 

Jul-21 17137 24164 23465 16569 260 13381 15123 795 

Aug-21 16031 25070 23465 17031 931 12703 15087 930 

Sep-21 14595 22952 16216 16067 226 11912 14196 900 

Oct-21 14489 28236 18030 18885 166 12316 14870 930 

Nov-21 16537 28166 17077 15660 125 10567 13905 900 

Dec-21 17114 24352 17410 11653 848 11001 12951 737 

Jan-22 8533 24482 16851 18748 925 8869 12148 1164 

Feb-22 8539 21616 15855 17034 - 7686 11922 1033 

Mar-22 18141 23904 18248 22199 - 7885 13424 1088 

Average/ 
month 15591 23701 19068 17361 

1108 10701 13533 932 

Total 187094 284415 228822 208329 11076.2 128416 162401 11181 

Average 
m³/day 

520 790 636 579 37 357 451 31 

          

Date CT-1 CT-2 CT-3 CT-4 ODM NDM PA-4 DM Potable water 

Apr-22 16959 24119 17968 21985 - 9680 15758 1120 

May-22 16429 23365 18080 21298 - 9378 16471 1085 

Jun-22 16619 27234 17437 18811 4194 12012 11350 1389 

Jul-22 17165 26126 13685 16201 674 13499 15005 1627 

CT Makeup, 
2475, 73%

DM Plant , 851, 
25%

Domestic use, 
35, 1%

Reservoir 
Evaporation 
loss, 20, 1% Gardening , 8, 

0%

Share of Raw Water Usage, m³/day

CT Makeup

DM Plant

Domestic use

Reservoir
Evaporation loss



Water Audit Report for M/s I G Petrochemicals Ltd.                                              

Water Audit Report – M/s IG Petrochemicals Ltd. MIDC Taloja, Maharashtra                Page 21 of 43 

 

  WATER CONSUMERS 

Aug-22 17165 24465 17651 18106 868 12553 15167 1444 

Sep-22 16611 25041 16974 14059 - 12344 14931 1214 

Oct-22 17165 25353 15027 18421 - 13360 14469 1053 

Nov-22 16634 20159 9682 17628 - 11741 13121 907 

Dec-22 18939 18125 17272 18644 - 11900 11859 914 

          

          

          

Average/ 
month 

17076 23776 15975 18350 1912 11829 14237 1195 

Total 153685 213986 143776 165153 5735.4 106465.5 128131.5 10753 

Average 
m³/day 

569 793 533 612 64 394 475 40 

 

  



Water Audit Report for M/s I G Petrochemicals Ltd.                                              

Water Audit Report – M/s IG Petrochemicals Ltd. MIDC Taloja, Maharashtra                Page 22 of 43 

 

3.3 Production Vs Specific Water Consumption Comparison 

• Specific Water consumption for last year 2021-22 is 6.16 m³/T of PA product while 

same in current year upto Dec ’22 is 5.99 m³/T of PA product. Thus, there is a 

definitive reduction in specific water consumption and monthwise data is presented 

in table below. 
 

Table 7 : Year on Year Monthwise Production and Specific Water Consumption Comparison 

PA PRODUCTION DATA FY-21-22   
 

PA PRODUCTION DATA FY-22-23 
 

Month Raw Water 
(m³) 

PA 
Production 

(MT) 

Specific 
Water 
Ratio 

(m³/T) 

 
Month Raw Water 

(m³) 
PA 

Production 
(MT) 

Specific 
Water 
Ratio 

(m³/T) 

Apr-21 95030 15704.8 6.05 
 

Apr-22 105550 17886.0 5.90 

May-21 110490 14766.65 7.48 
 

May-22 108000 18081.6 5.97 

Jun-21 105166 16060.9 6.55 
 

Jun-22 119480 17175.0 6.96 

Jul-21 101312 18526.85 5.47 
 

Jul-22 95585 17606.4 5.43 

Aug-21 114763 18835.05 6.09 
 

Aug-22 100669 18678.7 5.39 

Sep-21 100172 18397.65 5.44 
 

Sep-22 101626 16991.5 5.98 

Oct-21 110670 17805.65 6.22 
 

Oct-22 96390 17668.7 5.46 

Nov-21 107300 17973.85 5.97 
 

Nov-22 95020 14504.7 6.55 

Dec-21 103530 16872.85 6.14 
 

Dec-22 112760 17590.0 6.41 

Jan-22 91970 16006.5 5.75 
 

    

Feb-22 86980 12680.25 6.86 
     

Mar-22 105170 16399.1 6.41 
     

TOTAL 1232553 2,00,030.1 6.16 
 

TOTAL 935,080.00 156,182.40 5.99 

 

3.4 Water Distribution Line Network 

• Water is received from MIDC sources via main pipeline and is taken to reservoirs for 

storage and distribution. Following line diagram presents the distribution network at 

the plant. Based on the water balance data and pump capacity reviewed during the 

audit, the major water consuming areas are Cooling Tower makeup followed by                 

DM Water for Utility Boiler, Process and Potable use. 
 

  



Water Audit Report for M/s I G Petrochemicals Ltd.                                              

Water Audit Report – M/s IG Petrochemicals Ltd. MIDC Taloja, Maharashtra                Page 23 of 43 

 

Figure 5 : Water Distribution Network Diagram 

 

  



Water Audit Report for M/s I G Petrochemicals Ltd.                                              

Water Audit Report – M/s IG Petrochemicals Ltd. MIDC Taloja, Maharashtra                Page 24 of 43 

 

3.5 Water Metering Systems 

• Monitoring consumption is the most important prerequisite for efficient water 

management. Thus, in the water supply network, it is necessary to have a robust 

system of monitoring consumption. During the audit, the available flow meters were 

identified, and their working conditions reviewed. 

Table 8 : List Of Water Flow Meters 

Sr. Location Reviewed for workings 

1 MIDC inlet Satisfactory 

2 CT-1 makeup Satisfactory 

3 CT-2 makeup Satisfactory 

4 CT-3 makeup Satisfactory 

5 CT-4 makeup Satisfactory 

6 New DM inlet Satisfactory 

7 PA-4 DM inlet Satisfactory 

8 Old DM inlet Satisfactory 

9 Potable water inlet Satisfactory 

 

• IGPL has installed Turbine type Flow Meter at the MIDC intake line and records water 

receipt on daily and monthly basis. Audit team has noted that the water meter is in 

working condition and verifies the meter reading with a portable ultrasonic meter 

reading during field measurement.  

 

• IGPL undertakes calibration of MIDC flow meter every year from a NABL certified lab. 

 

Table 9 : Calibration Details of Water Flow Meters 

Water Source Meter Sr. No. Date of Calibration 

MIDC 3000358 13-09-2019 

CT-1 1502184 24-08-2022 

CT-1 1502185 24-08-2022 

CT-3 1016 09-05-2022 

CT-4 1027 09-05-2022 

NDM inlet 1289 09-05-2022 

Potable inlet 1209 09-05-2022 

 

 

  
 
 



Water Audit Report for M/s I G Petrochemicals Ltd.                                              

Water Audit Report – M/s IG Petrochemicals Ltd. MIDC Taloja, Maharashtra                Page 25 of 43 

 

4 WASTE WATER TREATMENT & RECYCLE 

4.1 Waste Water Generation 

• Waste water is generated from process operations as well as from Utility sources. 

Process waste water generation typically averages around 74 m³/day. Major source 

of waste water generation is CT Blowdown and is average 160 m³/day. Other major 

effluent source is DM plant regeneration water and is 65 m³/day. Process effluent is 

avg 74 m³/day and Sewage effluent is balance at 34 m³/day. Total effluent 

generated is average 332 m³/day. Of this, the Inorganic effluent quantity (CT B/d 

160 m³/d & DM 65 m³/d) is 225 m3/day and is processed in RO plant. RO plant reject 

is 69 m3/day and other process effluent is taken to MEE/ATFD.  

• Table below gives the Summary as well as month wise effluent water generated at 

plant premises from all sources. 

 

Table 10 : Summary of Waste Water Generation From All Sources 

Sr. Effluent Generation Source FY 2021-22 FY 2022-23 Average %   
m³/day m³/day m³/day 

 

1 Process plant Eff. 79 69 74 22.3% 

2 DM plant Eff. 65 64 65 19.5% 

3 Sewage Eff. 32 36 34 10.2% 

4 Utility CT blowdown 206 114 160 48.1%  
Total 382 283 332 100.0% 

 

Table 11 : Monthwise Waste Water Generation From All Sources 

Month Process 
Effluent, m³ 

DM Effluent, 
m³ 

Sewage, 
m³ 

CT Blowdown, 
m³ 

Total 
Effluent, m³ 

Apr-21 890 1478 900 1351 4619.3 

May-21 1097 1818 930 4701 8546.2 

Jun-21 1272 2369 870 5744 10255.4 

Jul-21 869 2449 930 10364 14611.7 

Aug-21 828 2067 930 5658 9482.7 

Sep-21 960 2354 900 15321 19535.2 

Oct-21 1966 1626 930 5355 9877.1 

Nov-21 2835 2003 900 7732 13469.1 

Dec-21 4030 2350 1070 6527 13977.6 

Jan-22 2667 1844 1240 3650 9401.6 

Feb-22 1625 1812 1120 3020 7576.6 

Mar-22 2531 1261 840 4597 9228.8 

Average 2365 1953 963 6168 11449 

Total 21569 23431 11560 74020 130581 

m³/day 79 65 32 206 382 



Water Audit Report for M/s I G Petrochemicals Ltd.                                              

Water Audit Report – M/s IG Petrochemicals Ltd. MIDC Taloja, Maharashtra                Page 26 of 43 

 

Month Process 
Effluent, m³ 

DM Effluent, 
m³ 

Sewage, 
m³ 

CT Blowdown, 
m³ 

Total 
Effluent, m³ 

  
     

Apr-22 1950 1609 900 3414 7873.1 

May-22 1661 1791 940 4087 8478.9 

Jun-22 2157 1876 900 2768 7700.2 

Jul-22 2409 2269 1140 2990 10429.3 

Aug-22 2589 2240 1160 2422 8411.0 

Sep-22 2115 2069 900 3392 8475.4 

Oct-22 2247 2117 1250 3725 9339.0 

Nov-22 1833 1576 1200 3795 8404.6 

Dec-22 1711 1816 1250 4107 8884.9 
      

      

      

Average 2075 1929 1071 3411 8486 

Total 18672 17362 9640 30701 76374 

m³/day 69 64 36 114 283 

 

Plant management has installed electrolytic system for reduction of cooling 

tower blow down in PA-2 & PA-3 Cooling Towers.  

 

Figure 6 : Share of Liquid Effluent Generated at Plant 

 
 

  

Process plant 
Eff., 74, 22%

DM plant Eff., 
65, 20%

Sewage Eff., 34, 
10%

Utility CT 
blowdown, 

160, 48%

Share of Liquid Effluent Generated at Plant, m³/day

Process plant Eff.

DM plant Eff.

Sewage Eff.

Utility CT blowdown



Water Audit Report for M/s I G Petrochemicals Ltd.                                              

Water Audit Report – M/s IG Petrochemicals Ltd. MIDC Taloja, Maharashtra                Page 27 of 43 

 

4.2 Waste Water Treatment Facility & Process  

• IGPL has installed an Effluent Treatment Plant (ETP) of 220 m3/day capacity to treat 

the wastewater generated from plant process and utility areas effluent. ETP Process 

in brief is presented below. 

 

• Primary Treatment: The incoming process effluents from the plant are subjected to 

oil removal in an oil & grease trap. The trap is provided with a slotted pipe for 

skimming the oil collected at the surface of the tank. The oils are directed near the 

oil drainpipe collected in drums. 

 

• The effluent devoid of oils flows by gravity to the Equalization cum Neutralization 

tanks. Here hydraulic & organic fluctuations are taken care by mixing of effluents via 

air blowers. The effluent from the DM plant is collected in a separate equalization 

cum neutralization tank. For neutralization of effluents, acid and caustic dosing tanks 

are provided. For settling of suspended solids, Polyelectrolyte/alum is added. The pH 

of the effluent is adjusted to be around 6.5 – 8.0 in equalization/neutralization tanks.  

 

• When COD of incoming effluents is high, it can be taken in emergency holding tank. 

The effluent after neutralization is pumped to flash mixer by centrifugal pumps. 

Required solution of alum as coagulant and Polyelectrolyte as flocculent is dosed in 

the flash mixer. The effluent along with the flocculent flows to the primary clarifier 

for separation of solids. The solids settle at the bottom of the Primary clarifier as 

primary sludge, it is then pumped to sludge collection tank. 

 

• Secondary Treatment : The supernatant from primary clarifier flows via gravity to 

Trickling Filter Sump. The effluent is pumped to trickling filter with the help of re-

circulation pumps at a specified rate. The effluent is spread over filter media with the 

help of rotary distributor. The effluent percolates down through the  media bed. The 

effluent is diverted to two compartments of the tricking filter sump. Effluent from 

one compartment of the sump is continuously re-circulated along with the primary 

treated effluent. Effluent from second section is pumped to Aeration tank for 

biodegradation of effluents along with addition of nutrients. Oxygen required for the 

bio mass is provided by the retrievable diffuser system. The effluent along with the 

bio mass flows by gravity to secondary clarifier. Settled sludge is re-circulated back to 

the aeration tank to maintain a required concentration of sludge in the Aeration 

tank. Excess sludge generated is pumped to Sludge Sump to feed the centrifuge.  

 
 
 



Water Audit Report for M/s I G Petrochemicals Ltd.                                              

Water Audit Report – M/s IG Petrochemicals Ltd. MIDC Taloja, Maharashtra                Page 28 of 43 

 

• Tertiary Treatment: Tertiary treatment includes pumping the effluent through Multi 

Grade Filter and Activated Carbon Filter for removal of suspended solids & dissolved 

organic. The final treated effluent is collected in a final collection sump. From the 

final treated effluent sump the treated effluent is pumped to MIDC underground line 

& is carried to CETP. 

 

• Sludge Handling: Sludge is being handled in centrifuge and in filter press. Filtrate is 

sent to backwash sump for re-treatment. Sludge is disposed to disposal site 

CHWTSDF, Taloja. 

 

Figure 7 : ETP Plant Schematic Flow Diagram 

 

 
 
 

  



Water Audit Report for M/s I G Petrochemicals Ltd.                                              

Water Audit Report – M/s IG Petrochemicals Ltd. MIDC Taloja, Maharashtra                Page 29 of 43 

 

4.3 Multiple Effect Evaporator Unit   

• Based on the waste water source, following schematic describes the effluent 

treatment pathway. Process effluent from PA/MA plant, DEP & domestic effluent is 

treated at ETP and subsequently sent to CETP as per norms. CT blow down and DM 

plant effluent back wash are treated at ETP in HRSCC followed by UF & RO process 

steps for part recovery and recycle use. Process effluent from MA plant, scrubber 

effluent and RO plant rejects are treated at MEE unit. All the MEE condensate is 

recovered and transferred to CT as makeup thus reducing equivalent raw water 

usage. 

 

Figure 8 : ETP Pathways Schematic Flow Diagram 

 

• Waste water generated at the plant premises is entirely collected and received at the 

in-house Effluent Treatment Plant (ETP) unit. ETP capacity at the plant for handling & 

treating liquid effluent is 220 m³/day. Normal process (Weak Stream) effluent 

generated during FY 2021-22 is average 382 m³/day and for year 2022-23 is 283 

m³/day. Average for both years is 332 m3/day. A major part of the effluent generated 

is processed in ETP and RO section for recovery and the RO reject along with Organic 

effluent (Strong stream) is pumped to a Multiple Effect Evaporator (MEE) Unit, the 

condensate is used in CT Makeup.  

 

• The MEE – unit comprises of the following, 

• The MEE unit is a Quadruple Effect Forced Circulation type Evaporator. Rated MEE 

capacity is 130 KLD water evaporation rate.  Unit is Steam heated with LP steam at 

1.5 kg/cm²g.  



Water Audit Report for M/s I G Petrochemicals Ltd.                                              

Water Audit Report – M/s IG Petrochemicals Ltd. MIDC Taloja, Maharashtra                Page 30 of 43 

 

• Normal effluent Feed Rate is 6.5 T/hr having solids concentration of 2.5% (w/w) and 

COD content of 900 ppm.  

• Product rate achieved is 0.36 T/hr at a concentration of 45%.    

• Evaporation rate achieved is thus nearly 6.139 T/hr water, which is recovered for use 

as CT makeup.  

 

• The treated effluent (average 205 m³/day, viz, 62%) is sent to a Common ETP system 

operated by MIDC for final disposal and is as per present norms. 

 

4.4 Effluent Stream’s Generation & Recovery Data 

• Table below gives the statement for month wise data for waste water treated and 

water recovery achieved for recycle. Recycled & treated effluent water is reused as 

CT makeup.  

• Average recycled water quantity is around 127 m³/day and is 37% of the total 

effluent generated (332 m³/day).   

 

Table 12 : Monthwise Waste Water Treated & Recovery 

Month Total Inlet 
effluent (m3) 

 
ETP to CETP 

Quantity (m3) 

 
RO permeate and MEE 
condensate transferred 

to CT (m3) 

Apr-21 4619  6035 
 

4243 

May-21 8546  6383 
 

5321 

Jun-21 10255  6128 
 

5627 

Jul-21 14612  6019 
 

4616 

Aug-21 9483  5982 
 

5134 

Sep-21 19535  6211 
 

4668 

Oct-21 9877  6243 
 

4891 

Nov-21 13469  6209 
 

5067 

Dec-21 13978  6726 
 

3489 

Jan-22 9402  8919 
 

4744 

Feb-22 7577  5647 